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" FIG. 2

CRANKCASE, CYLINDER and MUFFLER

‘88

PTG109



FIG. 2 CRANKCASE, CYLINDER and MUFFLER
REF PART NUMBER DESCRIPTION QTY | REMARKS
*1 525-10030-00 CRANKCASE COMPL 1 Includes items 1 thru 4
2 044-01299-70 QIL SEAL 2 ’
3| 060-01299-20 BALL BEARING 2
4| 031-00599-70 KNOCK PIN 2
5| 525-15002-00 CYLINDER 1
6| 523-15023-04 GASKET, cylinder 1
71 523-15022-02 GASKET, crankcase 1
81 014-00595-20 SCREW (M5 x 25) 3
9] 011-80597-30 SOCKET HEAD BOLT (M5 x 20) 2
101 525-30110-00 MUFFLER, exhaust 1
11 523-30140-00 INSULATER COMPL. 1
12 525-35000-00 COVER, muffler 1
13 525-35001-01 GASKET, muffler 1
14 | 523-35043-02 GASKET, muffler 1
151 525-35002-00 GASKET, insulater 1
16| 014-00595-00 SCREW and WASHER ASSY (M5 x 25) 2
17 | 004-37051-60 SCREW and WASHER ASS'Y 1
18| 003-10050-00 WASHER 2
19 011-80596-60 SOCKET HEAD BOLT (M5 x 50) 2
20| 525-55000-01 HOUSING, blower 1
21 525-55004-01 COVER, cylinder 1
22 521-55003-00 PLLATE, baffle 1
23 550-35030-01 SPACER, cover 1
24§ 004-31051-60 SCREW, pan head (M5 x 16) 3
25| 014-00594-90 SCREW (M5 x 16) 1
26 020-00700-10 WASHER 1
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 FIG. 3

CRANKSHAFT and PISTON
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FIG. 3 CRANKSHAFT and PISTON
REF| PART NUMBER | DESCRIPTION QTY | REMARKS
525-20030-00 CRANKSHAFT COMPL.
523-25019-02 PISTON
524-25007-01 RING, piston
523-25026-00 PIN, piston
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 FIG. 4

RECOIL STARTER
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FIG. 4

RECOIL. STARTER

REF

PART NUMBER

DESCRIPTION

2
.

REMARKS

Includes items 2 thru 11

*1 525-50010-00 STARTER, rewind 1
2| 522-50040-20 STARTER, knob 1
3] 502-50010-20 SPIRAL SPRING 1
4 | 523-50240-22 STARTER ROPE 1
5| 502-50010-10 REEL 1
6 | 505-50010-20 SET SCREW 1
7| 521-50020-40 WASHER 1
8| 510-50150-50 SPRING WASHER 1
9| 510-50150-20 RACHET 1

10| 510-50150-60 RETURN SPRING 1

1 525-50010-40 DAMPER 1

12 ]  525-95000-00 LABEL, model 1

13| 014-00594-80 SCREW and WASHER ASS’Y (M5 x 14) 4
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FUEL TANK

"FIG. 5
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004-37051-60

SCREW ASS'Y (M5 x 16)

FIG. 5 FUEL TANK
REF | PART NUMBER | DESCRIPTION QTY | REMARKS
1| __525-65009-00 TANK, fuel 1
2| 523-65039-00 FILTER 1
3| 525-60090-00 TUBE ASS'Y 1
4| 525-60020-00 PLATE, tank fuel 1
5| 523-50070-01 CAP 1
8 4
7 1

525-95035-00

LABEL, caution
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CARBURETOR and AIR CLEANER

‘FIG. 6
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FIG. 6 CARBURETOR and AIR CLEANER
REF| PART NUMBER | DESCRIPTION QTY | REMARKS
*1 525-60150-00 CARBURETOR ASSY 1 Includes items 1 thru 33
* 2| 525-60150-30 THROTTLE LEVER ASSY 1 Includes items 3 thru 13
2{ 510-60331-10 THROTTLE LEVER 1
3| 525-60150-40 CONTROL CABLE 1
4| 523-60030-20 HOLDER MOUTING ASSY 1
5| 524-60100-30 CAP PACKING 1
6| 525-60150-60 CAP 1
7| 510-60331-50 PACKING 2
8| 525-60150-50 BOLT 1
9| 510-60332-20 SCREW 1
10| 510-60332-10 SPACER 1
11 510-60331-40 NUT 1
12| 510-60331-30 SPRING WASHER 1
13| 510-60331-60 SPRING WASHER 1
14 | 524-60100-50 THROTTLE VALVE 1
15| 525-60150-20 JET NEEDLE 1
16| 523-60140-50 MAIN JET 1
17 | 523-60330-50 PUMP PLATE 1
18| 510-60330-40 THROTTLE SPRING 1
19| 510-60480-40 SPRING RECEIVE 1
20| 510-60480-50 JET NEEDLE CLIP 1
21 542-60032-10 CHECK VALVE SPRING 1
22 | 523-60314-40 PUMP PACKING 1
23| 524-60102-40 PUMP DIAPHRAGM 1
241 524-60053-12 PUMP PLATE 1
251 524-60052-63 PACKING 1
261 523-60312-30 PRIMER PUMP 1
27 | 523-6031240 SCREW (M3 x 14) 4
28 | 524-80101-40 DRAIN WIRE 1
29| 524-60101-60 CHAMBER PACKING 1
30| 510-80412-20 SCREW (M3 x 10) 4
31 524-60101-20 SLOW STOP SCREW 1
32| 510-6048240 ADJUST SPRING 1
33| 523-60310-50 FLANGE PACKING 1
34 | 525-35009-00 GASKET CARBURETCOR 1
. 35| 524-60100-40 SCREW 1
*36 | 525-30120-00 AIR CLEANER ASS'Y 1 Includes items 37 thru 39
37| 525-30120-30 CLEANER BUDY ASSY 1
38| 525-30120-20 ELEMENT 1
39| 525-30120-10 SCREW (M5 x 15) 1
40| 004-33056-00 SCREW and WASHER ASS'Y (M5 x 60) 2
41 525-95017-00 LABEL, operation 1
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FIG. 7

MAGNETO
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